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Applicant Information (£ {5 E.)
Applicant Name (Z=F% 5. 47) . Suzhou Space-time Textile Technology Co., Ltd.(7 M B 2= 47 218 F58 FR 4 5])

Contact person(Z#E A) . Zhang Zhigang (5k:E N1

Sample Information (FEf{E R )

Sample Description(£: & &) : One piece of woven fabric with bird printed (—&/ 5 B 42 H1L 21 T £
Style Name(f£42) : 50D R E{HI0Z

Sample Quantity (5% F%1&) . 1m* Full width(1m*& [ TIE)
Colour(Zifa) . Grey printed (K fB.E11E)

- Sample receiving/Test started date (# & 2 3/ MAT s H HE) : 2023-05-06
- Report date (k55 H £A) : 2023-05-11
- The original sample is sticked on the last paper. (35 5 5 R AL FRNEZE AR & 607K T)

Test Performed (fe ¥ tn#E)

Judgement according to(iF & HE):NA
- Selected test(s) as requested by applicants. (L5 EARHE 2 P B R 58 8% B fa il A 29)

Pronounce (5 )

The test report cannot be reproduced, except in full. The reproduced report is invalid if the original stamp of testing
and inspection i1s omitted. The following test(s) were completed according to the applicant’'s requirements and the

results shown in this report refer only to sample(s) tested . ( &R EABEH S E#H|, £3CEHIE, EHliRE R
m AN R I HE" L. AR ERI\Z BRI FmMAE, iR R RERTT. )
The test results and the conformity judgement of this report do not take the uncertainty of the test results into

account. (&R HiE il 45 R AFFE A E N ZRMESR N AHEE. )

Signed for and on behalf of
United Testing Services (Jiangsu) Co., Ltd.
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--—- Test Result (A EH) ---

1. Abrasion Resistance(fif BB ) /SO 12947-2:2016 Martindale method( 5 7 Hr%)
Pressure:9kPa, Abrasive: wool fabric(#1 75 :9kPa, BERl: FEEHPER
Unit(22£7): <Rubs(¥%)>

Specimen 1#(F & 1#) >70000
Specimen 2#(F&n 2#) >70000
Specimen 3#(F & 3#) >70000
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Attached photo(s) or swatch(es) of the submitted sample(s)
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